Bill Smith
Founder, 1929-2014
Speedy Bill
Since 1952
Speedway Motors Logo
America's Oldest Speed Shop ®

Search

Rear Shock Mount Bolts

Rear Shock Mount Bolts
Rear Shock Mount Bolts
Rear Shock Mount Bolts

Click image to enlarge

Details

Reviews

Q & A

What's in the Box

Rear shock mounting bolt has a 1/2" stud and a 5/8" shank. The under head length on this bolt is 2.75", and 1.5" of that is threaded.

Bolts sold individually.

Item Details

1/2" Stud, 5/8" Shank

Customer Reviews

Rated 5 out of 5 by 1 reviewers.
RATING BREAKDOWN
1 reviews
5 Stars
1
4 Stars
0
3 Stars
0
2 Stars
0
1 Star
0
RECOMMEND THIS PRODUCT:

Korgen
Verified Purchaser
Wilsonville, OR, USA
Product Rating

Great in a tight spot

October 14, 2014
I had very little room for a shock mount on the new axles for my trailer. These were the only mounting bolts that I found to fit my situation. They are well made and much less bulky that other mounts.
Pros:
  • Compact
  • Sturdy
Yes, I recommend this product.
Full Size Image

Was this review helpful? 0 0

Page 1 of 1
91036095

Product Q&A

4 questions : 5 answers

1 answers

Is the sleeve/collar that I see on this shock mount threaded and meant to be welded onto something?

January 03, 2011

Is the sleeve/collar that I see on this shock mount threaded and meant to be welded onto something?

Answers

January 06, 2011
Tom
No, the collar is not threaded, nor is it designed to be welded into position. The collar serves two purposes, primarily the collar acts as an additional support shoulder to further strengthen its mounting point by distributing more area to the mounting surface. Secondly, it can be used as a spacer for a narrow shock eyelet.
1 answers

How long are these bolts? Is that a spacer on the shank?

August 12, 2011

How long are these bolts? Is that a spacer on the shank?

Answers

August 16, 2011
QC
The under head length on this bolt is 2.75" 1.5" of that is threaded (leaving 1.25" shank). There is no spacer for the shank on this bolt.
2 answers

What is this made of? Is it stainless or zinc plated?

December 31, 2011

What is this made of? Is it stainless or zinc plated?

Answers

October 15, 2014
Korgen
Zinc plated
January 03, 2012
John
Part number 91036095 These are cad plated steel shock mount bolts. If you are in need of a shock mount for coil over applications or for extended spacing we offer part number 91636010 in stainless with an aluminum spacer in plain or polished finish.
1 answers

What is the thread pitch on these?

Glenn
Scott La
April 20, 2015

What is the thread pitch on these?

Answers

April 20, 2015
Eric
Expert
This bolt has 1/2" - 20 threads.
Page 1 of 1

You may also be interested in:

Weld-On Chassis Tabs, 1-3/4 Inch with 1/2 Inch Hole
(Part #91007220)
                        

Weld on tabs for miscellaneous mounting jobs. You can't make them this good for this price! 

Sold in packs of 5.

Shock Mount Studs
(Part #91036096)
                        

Shock mounting stud is approximately 3-5/8" in overall length. The part where the shock rides, is 5/8" O.D. and approximately 1-1/4" wide and the threads at the shock end are 7/16"-20, about 7/8" long. The threads at the bracket end are 1/2"-20, about 1-1/8" long.

Studs sold individually.

 

Rear Shock Mount
(Part #91636100)
                        
  • Weld to 3" rear end
  • Adjustable 3" - 5" below axle centerline
  • Has three 1/2" holes for shocks
  • Simply drill hole size to 5/8" when using 5/8" coil-over mounting hardware
Coil-Over Shock Mount Support
(Part #91636010)
                        

Speedway sells the ONLY fully engineered shock mount. The 5/8" forged button head bolt looks good while offering maximum support.  The 1-3/4" x 1-3/4" billet aluminum support spacer has internal threads. This allows you to properly support this shock without crushing the bushing like others do, which leads to shock failures. There's a reason major chassis builders use this mount.

  • Billet aluminum
  • 4-1/2" from base of head to end of threads
  • 1-1/4" shock mount base
  • Safely mounts to brackets 1/2" thick
  • Includes required washers and nylon lock nut
  • Mounts sold individually

916-36010 Instructions (PDF)